e WETATRUT T
AR fafaet o

SR, Tl HETTTIIeTshT A= gedet (Tr9ee) Feiet ¥ — 2¢, @€ . o & + o¢ T JY
AT & SETETOA 5 39ROT. I7 ST RIS SavaThidr GTel T8 sheledT STl Greie
THUATE X ANTEUETT Id 3.

H .. EABIPGIE] w
S . \ < o

. T HeT TRt T8 e (Urve) Jefer JEeY — 9 /;:ng:j
R¢, TEE . oC 3 + o¢ & A HIAT o ATAGTIIA Hg IWRT "L(Bﬁ :

Specification

i‘; DESCRIPTION Unit Quantity
n (1) PLUMBING WORK
Part1: Sanitary fixutures and fittings
SPECIAL NEED FOR DISABLED TOILET
Providing and Fixing EWC wall hung, Wash basin. Grab bar, Hinged rail & special faucet with
spachula including seat cover, and flush valve, fittings. nuts, bolts and gasket etc complete for
disabled toilet of approved make and conforming to 1S Standards. Wash basin with one pair
[...]
(necessary contacts along with minium one spare contacts required). with probe & all control
wiring to operate the system automatic/manual & shall prevent the pump from dry running.
Mounting Height : 500mm from the bottom of tank (OHWT Tank) SITC of clectronic type
low & high water level controller with LED panel to operate pump (necessary contacts along
with minium one spare contacts required). level controller with operational mode as one pump
working at low level. both pumps at high level with a hooter alarm and cut off at dry level with
probe & all control wiring to operate the system automatic/manual & shall prevent the pump
from dry running.

Mounting Height (Low Level) : 500mm from the bottom of tank (Drinking water tank)
Mounting Height (Hight Level) : 3000 mm from the bottom of tank (Drinking water tank). All
Automatic valve to be Electronic operated.

Set

B bumdkam € D PMC 20252026 Komil Madam 56 3 ATERITC 5 Sy - T8 Frae fat - 1k sidh it gemEs 2o




40

WATER TREATMENT R.O. PLANT FOR MEDICAL WATER (650 LPH) : Supply
installation, testing and commissioning of Reverse-osmosis Automatic. water treatment plant
comprising of RO plant etc. according to input water quality/analysis The scope shall include
interconnection piping, valves, instruments, back wash arrangement, Including Raw water inlet
pumps a 1 working + Istand by pump set. micron fliter, High pressure pump(1W+18S). and all
other required pump the pump set is auto operation, including dry run protection,RO Module,
all valve controls. SS 316 interconnecting piping of suction and discharge header, control
pannel and other necessary cabeling works. 2 pole Motor & TE3 Efficiency etc. complete the
job. Panel mounted PLC based pump controller. IP 55 enclosure. ON-OFF and Trip Indicating
lamps in each incomer and outgoing feeders, The PLC shall support MODBUS-IP
communication for its compatability to intergrate with 3rd party BAS system. PLC shall
authorise Read/Write command via BMS. earthing, interlocking arrangement. dry run
protection, cascade operation. working / standby selection, with provision of remote on/off
operation complete as require. The on/off operations for all pumps shall be available on central
BMS system. Each incomer and Outgoing feeder should be capable for protection against
Overload, Short Circuit and Phase reversal condition and shall be capable to communicate with
BMS. Scope shall also include supply, laying, termination of control and power cables of
adequate size, and arrangement of cable tray from Pump to Control panel ete. to complete the
job. SITC of eletronic type low water level controller with LED panel to operate pump
(necessary contacts along with minium one spare contacts required). with probe & all control
wiring to operate the system automatic/manual & shall prevent the pump from dry running.
Mounting Height : 500mm from the bottom of tank (OHWT Tank) SITC of elctronic type
low & high water level controller with LED panel to operate pump (necessary contacts along
with minium one spare contacts required). level controller with operational mode as one pump
working at low level. both pumps at high level with a hooter alarm and cut off at dry level with
probe & all control wiring to operate the system automatic/manual & shall prevent the pump
from dry running.

Mounting Height (Low Level) : 500mm from the bottom of tank (Drinking water tank)
Mounting Height (Hight Level) : 3000 mm from the bottom of tank (Drinking water tank). All
Automatic valve to be Electronic operated.

Set

41

RO WATER STORAGE TANK

Supply. Installation, Testing & Commissioning of 1000LTR SS 316 Drinking Water &
Medical Water storage tank Working Pressre - 6 Bar, test pressure shall be 1.5 time with
flanged connection as required. capable of storing Cold water insulated with 50 mm thick PUF
Insulation with 26 swg aluminium cladding. Shell shall be fabricated with 10 mm thick plate
and dished ends with 12 mm thick plates complete with man hole cover, safety valve drain,
nozzle, inlet and outlet nozzles industrial type temperature indicator. The storage tank shall be
provided with Manhole Cover. item including of necessary supporting stand etc. complete the
job.

Location: Terrace

Nos.

42

Basement Sump Drain Pump (Car Parking Area, Laundry Drain, Body Wash Drain,
Pump Room Drain)

Supply. installation. testing & commissioning of Submersible Non Clog. single stage, single
entry pumps connected to TEFC submersible motor for 415 + 10% volts, 3 phase. 50 cycles
A.C. power supply with mechanical seal, pump connector unit with rubber diaphragm and
bend. vertical discharge pipe. The pump shall be provided with a lifting devise of pull
chain/guide rail.

(Pumps suitable to handle solids upto 20 mm size with C.I. body. SS304 shafi, SS impeller).
Panel mounted microprocessor based multi pump controller with large graphical display with
VGA 240 x 320 pixels and IP 55 enclosure, diodes to indicate pump ready, earthing, pump
running and fault condition, Cascade Operation. Each incomer and Outgoing feeder should be
capable for protection against Overload, Short Circuit and Phase reversal condition and shall
be capable to communicate with other controllers following. The PLC shall support
MODBUS-IP communication for its compatability to intergrate with 3rd party BAS system.
Controller shall authorise Read/Write command via BMS.All alarms should be displayed in the
controller. System should be equipped with dry running protection. Indication of all type of
faults / on-off status / electrical parameters shall be available on panel and central IBMS
monitors. On-off operation for all pumps shall be available on BMS system.Scope shall also
include supply, laying. termination of control and power cables of adequate size and
arrangemnt of cable trayfrom pump to control panel etc. to complete the job.

Electronic type low, Medium & High water level controller with LED panel to operate pump
(necessary contacts along with minimum one PLC operated spare contacts required).level
controller with operational mode as one pump working at Medium level, both pumps at High
level with a hooter alarm and cut off at Low level complete the job.

Mounting Height (Low Level ): (Sump)

Mounting Height (Medium Level) : (Sump)

Set

£ bandkam 0 Data PMC 20252026 Komal Madam 5160 3 (470107 g 9yR0 - 585 180 $921 - 15/ T8 Fifda) aamas 2o2s




Mounting Height (Hight TLevel ): (Sump) with probe & all control wiring from Pump room
Pancl to Sump to operate the system automatic/manual & shall prevent the pump from dry
running.

Scope shall also include power and control cable of required size, termination, cable tray from
Pump to Control panel, control cable as whereever required etc. complete the job.

Capacity per pump - 10.0 m3/hour, Head -10 mt, 1 Set = 2 Nos. Pump (1 Working + 1
Standby - cascade operation).

43

Basment Sewerage Sump Drain Pump

Supply. installation, testing & commissioning of Submersible Non Clog. single stage. single
entry pumps connected to TEFC submersible motor for 415 + 10% volts, 3 phase, 50 cycles
A.C. power supply with mechanical seal. pump connector unit with rubber diaphragm and
bend, vertical discharge pipe. The pump shall be provided with a lifting devise of pull
chain/guide rail.

(Pumps suitable to handle solids upto 20 mm size with C.I. body. $8304 shaft, SS impeller).
Panel mounted microprocessor based multi pump controller with large graphical display with
VGA 240 x 320 pixels and IP 55 enclosure. diodes to indicate pump ready, earthing. pump
running and fault condition. Cascade Operation. Each incomer and Outgoing feeder should be
capable for protection against Overload. Short Circuit and Phase reversal condition and shall
be capable to communicate with other controllers following. The PLC shall support
MODBUS-IP communication for its compatability to intergrate with 3rd party BAS system.
Controller shall authorise Read/Write command via BMS.All alarms should be displayed in the
controller. System should be equipped with dry running protection. Indication of all type of
faults / on-off status / electrical parameters shall be available on panel and central IBMS
monitors. On-off operation for all pumps shall be available on BMS system.Scope shall also
include supply. laying, termination of control and power cables of adequate size and
arrangemnt of cable trayfrom pump to control panel etc. to complete the job.

Electronic type low, Medium & High water level controller with LED panel to operate pump
(necessary contacts along with minimum one PLC operated spare contacts required).level
controller with operational mode as one pump working at Medium level, both pumps at High
level with a hooter alarm and cut off at Low level complete the job.

Mounting Height (Low Level ): (Sump)

Mounting Height (Medium Level) : (Sump)

Mounting Height (Hight Level ): (Sump) with probe & all control wiring from Pump room
Panel to Sump to operate the system automatic/manual & shall prevent the pump from dry
running.

Scope shall also include power and control cable of required size. termination, cable tray from
Pump to Control panel. control cable as whereever required ete. complete the job.

Capacity per pump - 10.0 m3/hour, Head -10 mt, 1 Set = 2 Nos. Pump (1 Working + 1
Standby - cascade operation).

Set

(5]

44

Sewage treatment plant- 265 KL.D

Design. Supplying, installing, testing & commissioning of Sewage Treatment Plant of 265
KLD (excluding excavation, back filling & disposal of surplus earth Civil construction work)
for the following duty: (a.) Screen chambers followed by O&G trap with SS Screen and Oil
skimmer unit (b.) Equalization Tank with coarse bubble aeration, (¢.) Anoxic mixer with anoxi
tank and MBBR aeration tank with media protection screens with MBBR media (d.) Air
Blowers (¢). Recirculation pump (f.) filter feed pump, (g.) Multimedia filter (h.)activated
carbon filter (i.) chlorine Dosing system, (j.) fully automatic out to in type UF system, (k).
Dewatering system (l.) Electrical Panel, Cabling (Power & Control), Earthing (m.)
clectromagnetic flow meters. The treated water shall be reused for Flushing &irrigation etc..
The detailed specification as mentioned in tender document to be strickly followed by vendor
for major scope of STP. The Contractor shall ensure submission of detailed GA drawings (Plan
& Section), P&I diagram, schematic diagram for the above said component and additional
component if so required for the complete working of the STP for the full capacity.

INLET SEWAGE CHARACTERSTICS in mg/L except pH (ASSUMED),

pH 6.5 to 8.5.

Total Suspended Solids 200.

BOD 250-350.

COD 350-500.

Oil & Grease up to 30,

NH4N 25 10 30,

TN 90 to 100,

Coliform <100000 and

Outlet Treated water quality in mg/L except pH required pH 6.5-9.0

Total Suspended Solids (mg/l) <03,

- bandkam! G Data PMC 2025-21

026 Komal Madaoy 7T 3 ST #ig SHR0 - T8 e Fact - 18 gt Py g 2ms




BOD (mg/l) <10,

COD <50.

Qil & Grease <10,

NH4N <5

TN <10,

Coliform (MPL/100m1)<1000.

Design. Supply, installation. testing & commissioning of Effluent Treatment Plant of 55
KLD for Luandry Waste Water, Kitchen Waste Water & Bio Medical Liquid waste with
SS screen, collection tank, primary, secondary & tertiary treatment, netralization,sludge
recirculation pump, air blower & diffuser, centrifuge and centrifuge feed pump. dosing pump,
Media. required all accessories, etc complete the job. also with all electromechanical Set I
equipments, interconnected UPVC SCH 80 piping for water, SS piping for air, valves, pumps,
instruments, gauges, clectrification like panel, starter. cabling, earthling, etc. complete. The
sizing of tank/equipment shall take care of average as well as peak fTow. All pump and blower
shall be (1W+18) except dosing pump. The outlet parameters shall be as per ISO standard

+
n

(2) WATER PROOFING WORK

HDPE membrane

Supplying and installing waterproofing treatment for “Raft Slab™ using fully bonded
Weldable HDPE 1.5 mm thickness sheet membrane on the Raft slab. Membrane shall be
installed in strict accordance with the Technical Instructions from EIC and shall provide an
6 intimate bond to resist water migration. The fully bonded HDPE sheet membrane shall consist
~ of a multi-layer composite film which consists of highly resilient HDPE film, self-adhesive
polymer layer and a trafficable particulate layer.

The fully bonded HDPE sheet waterproofing membrane shall have following typical properties:
1.0 | 1) Hydrostatic Resistance (ASTM D 5385) - 80 m head of water Sq.mt | 6.297.00
2) Peel adhesion to concrete (ASTM D903): = 880N/m

3) Puncture Resistance (ASTM E154): = 1000N

4) Elongation (ASTM D412) : > 500%

5) Tensile Strength (ASTM D412) : 27 N/mm? (+ 3)

6) UV exposure Test (ASTM G154) : No cracks. No bleeding
7) Dimensional Stabity (ASTM D 836) : < 0.5%

8) Lap Peel Adhesion: 1400 N/m

2.0 |Bore Packing:

Cleaning the surface area to ensure that it is free from oil. grease, dirt and contaminants, all
loose materials to be removed and roughen the pipe with wire brush. Hydrophillic paste- Hydro-
expansive. rubber-based hydrophilic sealant paste in tubes, applied using an extrusion pistol for
pipe and the bore for better adhesion between the pipe and concrete member and fill the bore as
per manufacturer's specification. Rate to include for packing the underside of core cut. After 24
hours, remove the backer rod from below and pack the gap using polymer modified mortar &
including finishing properly including testing for 24 hours and making good the defects if any. |Nos  |250.00
ete. Hydrophilic Paste need to have Shore A hardness (DIN 53505): 32 Elongation (DIN

n 53504): = 700% Load at break (DIN 53504): 2.5 N/mm?® Modulus of elasticity at 100%

S elongation DIN 53504: 0.55 N/mm? Tear strength 1SO 34-1: 10 N/mm Sealing of water: 1 ATM
and For cement mortar filling with Medium-strength (40 MPa), compensated-shrinkage fibre-
reinforced thixotropic mortar for repairing concrete..

(100 to 150mm size)

4.0 | Cementatious coating for retaining walls with higher water table

Cementatious coating for retaining walls with higher water table Supply and application of
2mm thick with coverage of 3.2kg/sqm - two-component. high flexible. elastic cementitious
mortar made from cementitious binders, fine-grained selected aggregates. special admixtures
and synthetic polymers in water dispersion with an elongation of 120% (DIN 53504), Static
crack bridging ability of >2.5mm (EN 1062-7), Permeability to water vapour sD =3.6 m, p=
1800 (EN ISO 7783-1), Impermeability to water < 0.05kg/m?-h0.5 (EN 1062-3), Permeability
to CO2sDCO2 >50m (EN 1062-6), Reaction to fire (Euroclass): E (EN 13501-1). adhesion to
concrete after 28 days: 1.3N/mm? (EN 1542) when applied @ 2mm thickness (in 2 coats) on the
surface prepared for waterproofing to be carried out to ensure the mechanical properties of the
product. The application of the product shall be carried out after the thorough preparation of the
surface which includes cleaning, crack treatment, corner joint treatment, grouting.
Consumption should be 3.2 kg/sqm for 2mm of thickness,

Addionally apply fiber net for reinforcing the waterproofing membrane and with Mapenet 150
tensile strength should be complied minimum 3.2 MPa after curing.

Sq.mt | 2,181.00

£ bandkam G Data PMC 2025-2026 Komal Madam T 3 TSR0 352 IHRD - 7405 w1 $a01 - 18 R B aoms 2ozs




1. Tensile Strength : 3.2 Mpa
2. Crack Bridging: 2.8 mm

5.0

Protection Board: Providing and fixing HDPE protection having dimple height of 6 to 8mm thk.
as a protection board. over the waterproofing membrane for vertical surface stuck to the
membrane by spot bonding method, using suitable Double side tape / glue with butt joints etc.
complete. Necessary back filling to be done by the main civil contractor within 2-3 days time
progressively after installation of the membrane and protection board . taking care not to cause
damage to the waterproofing treatment .

Sq.mt

2,181.00

6.0

Supply and application of 2mm thick with a covergae of 3.2kg/sqm in 2 coats two-component,